B ——




TRACTOR- -MODEL NGC. 917.277

EEPTTEDD SWTTCH

CIRCUIT
Be @
Bal
Baolal

FRER TR0
OFF
o
STRFT

CARAE BSULATED LIS
BEOTE: IF WIHUNG INSULATED
CUPE WERE REMOVED FOR
STISLe e
SHOWLD P

PROPERLY BECURE YOUR
WG,

260

S E

STARTER
PO O-— ¥ Jo—e
1
. ./ BLACK
S
Ty A
S SH ety
" Feba v e ATTMENT GLicH o
1R bR {CLUTCH OFF)
I
A
§ 1
g —
prre H O G I
SEAT S [
HOT OCCUPTED) f
@ BACH,
%%L BLAZHK
¥
b q} Mow*g ERGAGED
T ",m FOEL ) .
¢ SPARK
" LINE HEMITION PLUGS GAP ()
: ! URIT O R
: : ) TWIM CYL. ENGINES) l
o i3] @?
........ CHARGING SYSTER QUTHUT IH\'OR.T‘SMUBN & 60D FPRE
CARBURETOR soLewoso SAHEDG & 3600 FP SYSTER DISCOHNECTED)
(FSOEQUPPED) N S N
AEDT 2
" i'"@
DIODE 1 ALTERBMATOR |4
¥
e sli
B RSEP AT B G000 RFRE 14 VERTS A5 BRL € 360D PPN LEGHTS OFF) %
T e
3 777
88 i 5
i A - 6]
HOR-AEMOVABLE  REMOVABLE RELAY
CONNECTIONS — CONNECTIONS



REPAIR PARTS
ELECTRICAL

TRACTOR- -MODEL NO. 917.277260




1=

REPAIR PAE

TRACTOR- -MODEL NO. 917.277260

ELECTRICAL

BEY
KO,

i

2

8
21
22
24
25
26
27
28
28
30
33
40
41
42
43
48
52
58
59
68
&1

HOTE: Al component dimensions given in LS. inches.

PART

B, DESCRIPTION

163485 Battary

74760412 Bolt Hex Hd 1/4-20 Unc X 3/4
176138 Swiich Interlock

183759 Harness Asm Light W/4152J
41524 Bulb Light #1156

4788 Cable Starter 6Ga 11" Red
165987 Cable Battery Crd 58° FRed
175158 Fuse

73510400  Nut Keps Hex 1/4-20 Unc
127725X Cable Ground 6Ga 18" Black
121305X% Switch Plunger

175566 Switch Ignition

140403 Key Ign

188036 Harness ign

71110408 Bolt Flk Fin Hex 1/4-20 Unc X 1/2
131563 Cover Terminal Red

178861 Solenoid

140844 Adapler, Ammeier

141940 Protection Wire Loop

169419 Buzzer Crd

180379 Switch FBI CRD

17480808  Scrow Thdrol 3/8-16 x 1/2 Tv-Tt
109748X Flelay Asm

1 inch = 25.4 mm.



TRACTOR- -MODEL NO. 81 7.277260

>AIR PARTS

o
i
14
=
7
O
o
€
p
il
£
=
={
44




REPAIR PARTS

CHASSIS AND ENCLOSURES

TRACTOR- -MODEL NO. 91 7.277260

KEY pPamRT

MO. MO, DESCRIPTION

1 174820 Chassis

2 180384 Drawbar

3 17060612 Screw 3/6-16 x .75

5 155272 Bumper Hood/Dagh

8 184419 Saddie

g 126471X Clip Insulator 12/32 Mig. Hole

9 168347X015 Dach

10 72140808 Bolt, Carriage 3/8-16 x 3/4

11 174986 Panel, Dash, L.H.

13 172108 Panel, Asm. Dash B.H.

15 74180512 Screw, Maching, Truss Head
5116-18 UNC x 94

16 73510500 Nut

17 185682¥558 Hood Assembly

18 184921 Bumper Hood

24 74780616 Bolt

25 19131312 Washer 13/ % 13/16 x 12 Gauge

28 73800800  pNut

28 {90380 Grille Leng Asm (ncludes Nos. 2o
and 212)

28 174332599 Lens

30 169962X558 Fander

31 185158 Brackst, Fender Support

33 178716X558 Footrest, L.H.

34 179717%558 Footrest, R.H.

35 72110606 Baolt

37 17490508  Sorew Thdrol 5618 x 1/2 TYT

38 181748 Bracket Asm Pivot Mower Hear

3a 174714 Bracket Pivot

69 142482 Screw Hex 1/4-1/2

89 177287X428 Console

158524

Rad Pivot ChassisfHood

KEY BaRT

MO,

162
163
164
165
166
170
171
172
173
175
179
184
185
186
187
188
189
190
198
208
207
208
208
212
258
265
266

KO,

180382
180383
165605
178020% 428
171875
178862
72140820
19132016
73510600
188203
180376
174662
179608X505
160793
20284
18081216
10071000
71081010
188937
17490608
17670508
17670608
17000612
175143
180810X428
185704
185703
54794

DESCRIPTION

Bracket Exien Chassis Lh CRD
Bracket Exien Chassis Bh CRD
Support Battery CRD

Cover Battery CRD

Screw HWHD Hi-Low @1 3-18x 5/8
Backplate CRD

Bolt Rdhd Sank 3/6-16 1 2-1/2 5
Washer 13/32 x 1-1/4 % 18 Ga.
Nut, Keps Hex 3/8-16 UNGC

Trap Door GRD

Rod Pivet FBI cRD

Bracket Actuator Bagger CRD
Kriob Rod

Latch Asm Multch Bagger

Nut Weld 2272304 #10-24
Washer #10

Washer Lock #10

Screw Pan Hd Phillips 10-24 x 5/8
MNut Push

Screw /816 » 1/2

Screw 5/16-18 x 1/2

Screw Thdrol 3/8-16 x 1/2

Screw Mex Wsh Thdrol 3816 x 4
Insert Lens Reflactive

Cover Fender Rack CRD

Seal, Side RH

Seal, Side LK

Plug, Button

NOTE: All component dimensions given in U.S. inches,
1inch =254 mm,



%

s
el

<

CTOR- -MODEL NO. 91 7.277260

(-

DRIVE

3 T s

J‘ ks
oe Ty
% om Flug

o ey

. -../. - N

T

arixmhydm_CHDmLaser_i 2



PAHTS

TRACTOR- -MODEL NO. 917.277260

DRIVE

KEY PART KEY PART

MO,  NoOu DESCRIPTION MO HO. DESCRIPTION

T eeemee- Transatde Hydro Gear 321-0510 112 19091210  VWasher 9/32 x 3/4 x 10 Ga.
{See Breakdown)) 120 73800800  Nut Lock Fig. 3/8-16 Uns

8 165618 Rod, Shift Fender Adjust Lt 150 165850 Bushing, Bellerank Grnd Dr

a 180354 Clutch 181 19133210  Washer 13/32x 2 x 10 Ga.

10 76020416  Pin, Cotter 1/8 11 156 {68002 Washer Srried 5/161D x 1.125

14 10040400  Washer, Lock Hvy Helical 158 165589 Brackst Shift Mount

15 74490544  Bolt Hex FGHD 5/16-18 x Gr 5 159 183800 Hub Shift

16 73800500  Nut, Look Hex w/lns 5/16-18 Unc 161 72140406  Bolt Rdhd Sk 1/4-20 % 3/4 Gr 5

19 73800800  Nut, Lock Hexw/ins. 3/8-18 162 73680400  Wut Crowniock 1/4-20 Unc

21 130564 Knob 163 74780416 BoltHex Fin 1/4-20Uncx 1 Gr s

22 175607 Fod, Brake 165 165623 Bracket Pivol Lever

24 73350600  Nut 166 17480510  Screw 5/16-18 x 5/8

25  108888X Spring, Rod, Brake 167 165588 Bracket Support Shift CRD

26 10131318 Washer 13/32 x 12/16 x 16 Ga. C 160 165482 Bolt Shoulder 5/16-18 ¥ .581

27 76020412  Pin, Colter /8% 3/4 169 165580 Plate Fastening Lt

28 175765 Fod, Parking Brake 1717 17490608  Screw Thdrol 3/8-15 x 1/2 Ty-Tt

29 124238X Cap, Parking Brake 172 170271 Shaft Asm Shifter Frt CRD

30 169592 Bracket, Mig. Transaxle - 177 185932 Keeper Flat Idler 3.06" CRD

34 175578 Shaft, Asm Pedal Foot CRD 178 185933 Kesper Belt Idler 1.858° CRD

a5 12mesx Bsaring, Nylon 178 120058X Washer Sintered

36 1921161 Washer 21/32 x 1 % 16 Ga. -« 180 - 165630 Pulley, ldier, Flat 1.88°CRD

37 1572H Pin, Boll 316 x 1° gt 180211 Bracket idier Ground Drive CRD

38 165236 Pulley Fiat Composite 3.08" 182 1825682 Keeper Beit 2.5" Od V-idier CRD

39 T4760644  Bolt Fin Hex 3/6-16 Unc x 2-3/4 183 186007 Pulley V-Idier 2.50" Od CRD

4G 4470 Spacer, Split 385 x 59 Bzp 184 174908644  Screw Hexwsh Thdrol 3/8-16 x 2-3/4

42 19131312 Washer 13/32 x 13/16 x 12 Ga. 185 170008 Link Shift

43 19111012 Washer 11/32x5/8 x 12 Ga 186 165614 Hub Tapered Round CRD

47 127783 Pulley, idier, V Groove Plasiic 187 17580520  Screw Thdrol 5/16-18 x 1.25

48 154407 Bellcrank Clutch Grnd Drv 187 169813 MNyliner Snap-in 5/8

49 123205X  Hetainer, Belt Style Spring 188 169612 Boit Shoulder 5/16-18 Unc

50 72110612 Bolt, Camr. 3/8-18x1/2xGr. 5 200 72140508  Bolt RDHD SQMNK 5/16-18 x 1

51 73680600  Nut, Crownlock 3/8-16 Une 203 71170780  BoltHex 7/16-20x 5

52 73880500 Mut Crownlock 5/16-18 207 169845 Washer Nylon Rear

53 105710X Link, Cluich 7.68 214 175808 Shaft Asm. Brake

55  105709X Spring, Return, Cluich 215 175652 Fod Brake Hydro

56 17080820  Screw 3/8-16x1-1/4 250 17060812  Scrow 3/8-16 % .75

57 170140 V-Belt iev 112" 0650 CRD 253 175028 Bracket, Cable

§2  8883R Cover, Pedal 254 17000616  Screw 3/8-16 x 1

65 10040700  Washer 255 175608 Brace Shaft Brale Mig.

66 184778 Keeper, Belt Engine F-Proof 258 178082 Clip Retainer

71 165183 Strap, Torque, Lh 259 180212 Bracket Pulley

73 169182 Strap, Torqus, Rh 261 131484 Pulley Idier Fiat

74 137057 Spacer, Split 263 17000612 Screw 3/8-16 x 34

75 121748X Wagsher 25/32 x 1-1/4 ¥ 16 Ga. 264 181895 Bracket Cluich

76 12000001 Ring, E 265 182013 Spacer, idler

77 123583X Key, Sguare 266 18206t Shield, tdler

78 121748X Washer 25/32 x 1-5/8 x 16 Ga. 267 72140626  Bolt Carr. 3/8-16 x 3-1/4

&1 170008 Asm, Shaft 268 182402 Guard Muffler

82 185711 Spring, Torsion 275 19131614  Washer 13/32x 1 x 14 Ga.

83 19171218 Washer 17/32 x 3/ x 18 Ga.

84 170007 Link, Transaxle - . . . . .
o5 170015 Control Asm Bypass Hydro HOTE: All component dimensions given in U.S. inches

98 4497H Spring, Retainer 17 1inch = 25.4 mm

(o]



REPAIR PARTS
STEERING ASSEMBLY

RACTOR- -MODEL NO. 917.277260

7

B

steering_plLi_48

10



 PARTS

REPAIR

STEERING ASSEMBLY

TRACTOR- -MODEL NO. 917.277280

KEY PART
MO, RO,

1 139768

2 184706

3 169840

4 16083

5 6266H

& 121748%
8 12000029
0 175
11 10040600
12 73840800
13 136518
15 145212
17 180841
28 17000812
32 170162
33 18ti12i8
34 10040800
a5 73540500
36 155089
37 152927
38 139769
39 19183812
40 73540600
41 186737
42 1450544428
43 121748X
44 180640
48 1B4G48X505
51 73540400
54 71130420
B5 160367
87 72110818
71 175146
68 180827
82 169835
87 173966
88 175118
g1 175553
85 188887

DESCRIPTION

Stesring Whesl

Axle Assembly

Spindie Assembly, L.H.

Spindle Assembly, R

Bearing, Flace, Thrust, Hardened
Washer 25/32 x 1-5/8 x 16 Gaugs
Ring, Kiip

Link, Drag

Washar, Lock

Mut Hex Jam Toplock 1/2-20 Unf
Spacer Brg Axle Front

Mut, Hesdlange Lock

Shaft Assembly, Sleering

Screw, 3/8-18 x /4

Fod, Tie

Washer 11/32 X 3/4 % 16 Ga
Washer Lock Hvy Hicl Spr 5/16
Nut Crownlock 5/16-24 Unf
Bushing, Steering

Screw TT #10-32 x 5 x 3/8 Flange
Cap Whesl Sieer

Washer 916 x 2 38 % 12 Ga

blut 3/8-24 Unf

Adaptor, Steering Whesl

Boot, Steering Dash P/A il
Washar 25/32 x 1-1/4 x 16 Gaugs
Extension Steering

Cap, Spindie

MNut Crowndock 1/4-28

Bolt Hex 1/4-28 Unf x 1 1/4
Spacer Brace Axle

Bolt Rdhd Sq 3/8-16 UNC x 2-1/4
Stesring Asm,

Brace Axle

Bracket Susp Chassis Front
Washer Fiat .781 x 1-1/2 x .14
Bolt Shoulder 7/18-20 Unc

Ciip Steering

Washer Hardened

ROTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm,

LA



REPAIR PA

TRACTOR- -MODEL NO. 817.277260

SEAT ASSEMBLY

seat_libmob_10{CRD)

KEY PART

HO.

MO,

188716
180185
71110616
18131610
1450086
73800600
124181X
17000616
19131614
180186
166369
121246%

DESCRIFTION

Seat
Bracket Prit Pivot Seat (blk )
Bott Fin Hex 3/8-16 Unc x 1

Washer Flat 13/32 x 1 x 10 Ga.

Clip Push In Hinged

Nut Lock Hex 3/8-16 Unc
Spring Seat Cprsn 2 250 Bk Zi
Sorew 3/8-16 X 1-1/2

Washer 13/32 X 1 X 14 Ga
Pan Pnt Seat (blk )

Knob Seat Adj Wingnut
Bracket Prit Mounting Switch

iz

KEY PART
NO. NO. DESCRIPTION -

13 121248X Bushing Snap Bik Nyl 50 id

14 72050412  Bolt Rdhd Sht NNk 14-2008-1/72
15 134300 Spacer Spiit

16 121250X Spring Cprsn

17 123976X Nut Lack 1/4 Lyge Fig Gr 5 Zinc
21 171852 Bolt Shoulder 5/16-18 Unc-2A
50 73800500  Nut Hex Lock wiins 5/1 &-18

o4 19171912 Washer 17/32 X 1-3/16 X 12 Ga.

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm



REPAIR PARTS

DECALS

TRACTOR- -MODEL NO. 917.277260

3

12 4
KEY PART
MO, HO. DESCRIPTION
1 145408 Decal Read Owner's Manual Sym
2 186377 Decal Hp Engine
3 184728 Decal Hood AH
4 1864729 Decal Hood LH
5 184730 Decal Hood Side
& 180432 Decal 100 DBA/CE
7 184809 Decal Fender
& 180435 Decal Rear Plaie
9 1868787 Decal Chassis
10 145008 Decal Bat Dan/Poi P Sym Wpn
11 182186 Decal Mower Cut Finger Symbol
12 159737 Decal Brake/Clutch Symbol Lt
WHEELS & TIRES

10

KEY PART

RO, NO.

13 182621

14 159736

17 140837

20 166960

21 166286

— 138311

- 178769X428

e 1797684428

— 182621

— 191081

— 191082

— igt083

KEY PART

NOG. NO.

1 59192
85139

3 106222X

4 50804

5 106732X624

6 278H

7 8040H

8 106108X824

g 138488

10 7is2d

11 1047574428

-- 144334

DESCRIPTION

Decal Bagyer Frame Assy
Decal Chassis Hot Muffier
Decal Saddie Braks Parking
Decal Bypass Fender CRD
Decal Hex Belt Sch

Decal Lift Handle

Pad Footrest RH

Pad Footrest LH

Decal Bagger Frame
Manual Operator's (Euro)
Manual Operator's (Scan)
Manual Parts

DESCRIPTION

Cap Value Tire

Stem Value

Tie FTs 15 X6 0 - 6 Service
Tube Inner Front #35080
Rirm Asm & front Service
Fitting Grease

Bearing Flange

Rim Asm Brear Servics
Tire A Ts 20 x 8-8 Service
Tube Rear 95 X 8 Sarvice
Cap Axle Bl 1 50 X 1 00
Sealant, Tire (10 oz. tube)

NOTE: All componant dimensions given in U.S. inches
1inch = 25.4 mm



REPAIR PARTS

ENGINE

TRACTOR- -MODEL NO. 917.277260

OPTIONAL EQUIPMENT
Spark Arvester
KEY PART
MO,  NO. DESCRIPTION
1 170545 Control Throt Flag
2 17720408  Screw Hex Thd Cut 1/4-20%1/2
3 eemmmees Engine B&S Model 31 C707-0240-
E1(See Engine Braakdown}

4 137352 Muflier Exhaust
13 165291 Gasket Muffler
14  14B456 Tube Drain Oil Easy
23 169837 Shield BRN/DBR Guard
25 180945 Control Choke
29 137180 Arrestor Spark
31 1843900 Tank Fuel Front 1.25 Gal.
32 140827 Cap Fue! Asm Top Vent
33 123487X Clamp Hose Bk

14

KEY PART
NO. NG

37 137040
ag 181654
40 124028X
44 17870412
45 17000612
46 19091416
72 183806
78 17060620
g1 73510400

engine-bs. 1oyl 38

DESCRIPTION

Line Fuel

Piug Drain Ol Easy

Bushing Snap

Screw Hexwsh Tharol 1/4-20 x 3/4
Scrow 3/8-16 ¥ 3/4

Washer 9/32 X 7/8 X 16ga

Screvy, Socket 5/16-18 %1

Sorew 3/8-1/6 x 1-1/4

Nut Keps 1/4-20 Unc

NOTE: Al component dimensicns given in U.S. inches
1 inch = 25.4 mm



REPAIR PARTS

TRACTOR- -MODEL NO. 917.277260

MOWER LIFT
20—

KEY PART KEY PART
BO. HO. DESCRIPTION NO. NO. DESCRIPTION
1 159480 Washer Asm lnner Spring W/ 24 19131016  Washer 13/32 ¢ 5/8 x 18 Ga.
Plunger 25  2876H Spring 2-1/87
189471 Shaft Asm. Liit 26 169484 Retainer Clip ‘
3 105767X Pin Groove 27 1268971X Rod Adj Lift Zinc 7.49 Wrk Lg
4 12000002 E Ring #5133-62 28 73350600 Mut Hex Jam 3/8-16 Unc
5 19211621 Washer 21/32 x 1 x 21 Ga. 28 138057 Knob Inf 3/8-16 Unc Blik w/sym
& 120183X Bearing Nylong 30 150233 Trunnion Infin Height
7 125831 X Grip Handle Fluted 31 160865 Hearing, Pvt Lift.
g 122365X Bution Plunger Red 32 73540600  Nut Crownlock 3/8-24
11 165829 Link Asm LIt L.H. 36 155097 Pointer Height indicator
12 - 165831 Link Asm Lift RH. 37 123835X Plug Hole Blk 1.485/1.518 Dia
13 . 4239M Fetainer Spring 38 170680516  Screw 5/16-18 x 1 :
i5 173288 Link Front 40 19112410  Washer 11/32 x 1-1/2 x 10 Ga.
16 73350800 Mut Jam Hex 1/2-13 Ung 41 123934 Scale Ind Height Blk
17 175689 Trunnion Bik Zinc 49 145212 Nut hex Flange Lock
18 73800800  Nut Lock wiwsh 1/2-13 Unc 50 110452X MNut Push Phos & Oil
19 139868 Arm Suspension Mower
20 163582 Retainer Spring NOTE: All component dimensions given in U.S. inches
23 110807X Rut Spes!al 1 inch = 25.4 mm

15



=

REPAIR PARTS

MOWER

TRACTOR- -MODEL NO. 91 7.277260

- 4 !: o, A
107 cr_Qeck-616CL(CROL 2 L
Ak
2

16



MOWER

KEY PARY
Mo, NO

1 189160
2 72140506
3 165569
4 169167
5 49360

5] 165557
8 181712
g 10080600
11 180583
13 137645
14 128774
15 110488X
16 180584
18 72110606
19 132827
20 181713
21 73680500
22 169165
25 169168
24 169170
25 169171
26 165237
27 tegiT2
28 169168
30 173884
31 1876490
32 175707
33 17esdz
34 178509
35 176292
36 146763
38 180851

3@ 72110822

PAIR PARTS

TRACTOR- -MODEL NO. 817.277260

DESCRIFTION

Housing Asm. Mower

Boit Rdhd Sqnk 5/18-18 unc x 3/4
Bracket Asm. S-Bar Chass
Bracket Bar Sway Deck

Retainer Spring

Bar Sway

Bolt 3/8-24 x 1.25 Gr. 8 Pieh Lhthd
Washer Lock Hyy 3/8 Unplated
Blade 5-1 Lh

Shaft Asm, W/lower Bearing
Housing Mandrel Vented (Machd)
Bearing Ball Mandrel

Blade 3-1 Bh

Boft Rdhd Sht Sgnk 3/8-16 x 3/4
Bolt Shoulder 5/16-18 Thd Form
okt 3/8-24 x 1.25 Gr. 8 Patched
Mut Crown Lock 5/16-18

Bracket ldler BR

Bracket Idler BRF

Bracket Suspension LF

Bracket Suspension RF

Brace Support Susp Frt CRD
Bracket Asm. Susp RR

Bracket Asm. Susp LR

Serew Thd Roliing

Washer Spacer

Mandrel Pulleys

iNut Fig Top Lock

Bracket Gauge Wheel Lf

Bracket Gauge Wheel Rf

Pulley ldier Ve-Groove Dim 4.25
Spacer Hub Arm Idler 107 CRD
Bolt Rdhd 3/8-16 unc x 2-3/4 Gr. 5

i7

KEY PART

NG.

40
41
44
45
46
55
&1
&7
68
89
84
116
7
118
119
24
130
131
152
158
i
62
163

NO.

73680600
73900600
175538
175539
137729
169849
175158
108932X
169178
165482
156085
184219
133957
73930800
19121414
72110612
72110506
165661
176074
17720408
180424
180878
180425
3366R
188234
181857
181858
181770

DESCRIPTION

But Crownlock 3/8-16 unc

Mg 3/8-16

Cover Mandrel Lh

Cover Mandrsl Fh

Secrew Thd Foll 1/4-20 x 5/8

Arm idier 107 CRD

Spring Tension Belt

Knob

Hex-Belt Mower

Shait Asm WiLwr Brg Rh Thd CRD
Kesper Belt Idler

Bolt Shoulder

Wheel Gage Donut Wide

Mut Centerlock 3/8-16 unc
Washer 3/8 x 7/8 x 14 Ga.

Bolt Carr Sh /816 x 1-1/2Gr. 5
Bolt Rdhdsqnk 5/16-18 unc x 3/4
Ghute Bagger CRD 92om

Cabie Clutch

Screw 1/4-20 x 1/2

Blade Croas LH

Adapter Weldment Blade

Blade Gross AH

Bearing Col. Strg.

Head Asm Cable Clutch

Mandrel Asm Service

Mandrel Asm CRD Lh Threads SVO
Deck Mower Complete

{Order separately gauge wheael
components key nos. 116-119)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm .



REPAIR PARTS

BAGGER

TRACTOR- -MODEL NO. 917.277260

Baguer Asy (CRD)_6

18



BAGGER

EPAIR PARTS

TRACTOR- -MODEL NO. 917.277260

KEY PART
WMo, NO.

1 165249

2 721404186
3 123976X
4 169916

5 74881024
] 74981032
7 73401000
8 169963X558
9 72140418
10 181282
11 165718
12 188848
18 72110606
14 74520639
15  4839M
16 73800800
17 72140506
19 73900500
20 188847
21 180880
22 165781
23 165782
24 165783
25 180124
26 165785
28 165787
31 169484
32 126875X
33 168380
34 165570
35 165627
36 19132016
37 175401
38 72010520
39 180885
41 160683
43 174083

DESCRIPTION

Tube Handle Bagger CRD

Bolt Carriage 1/4-20x 2.0 Gr.5

Nut Lock 1/4 Lge Flg Gr. 5 Zinc
Handie Bagger w/Lvrs Gr. 5 Zinc
Screw Pan Head #10-24 x 1.50 Blk
Screw Pan Hd

Nut Wiz Lock Hex SerriHd  #10-24
Cover Bagger

Bolt Carriage 1/4-20 x 2.25d x Gr.5
Tube Support Bagger CRD

Bracket Support Upper Bag CRD
Bracket Pivot LH

Bolt Rdhd Sht Sonk 3/8-18x 2/4
Bolt Hex 3/8-18 X 2-1/4 Gr.5
Fetainer Spring

MNut Lock Fig 3/8-16 Unc

Bolt Rdhd Shi Sgnk 5/16-18 unc x 3/4
Nut Lock Hex Flange 5/16-18
Bracket Pivot RH

Bag Asm CRD

Brackst Side Bagger CRD

Tube Upper Bagger CRD

Tube Pivot Bagger CRD

Tube Front Bagger CRD

Tube Lower Bagger CRD

Grip Handle Black

Fetainer Clip

Rivet Bid Hd Drilled 3/8 Dia

Plug Mulch

Handle Mulcher

Pin Mulcher

Washer 13/32 x 1-1/4 x 16 Ga.
Plug Support Bagger CRD

Bolt 5/16-18 x 2-1/2

Seal

Bracket Vert Adj Bagger CRD

Plug Tubing End

ROTE: All component dimensions given in U.8. inches
1inch =254 mm

19



REPAIR PARTS
TRACTOR- -MODEL NO. 917.277260
TRANSAXLE HYDRO GEAR - - MODEL NUMBER 321-0510

20



REPAIR PARTS

KE PANT
8O, MO

i 170351
2 170852
a 170363
4 170854
5 169898
8 1703585
7 170368
& 170357
9 170358
10 170350
i 170380
i 169870
13 170361
14 173188
18 170362
17 170383
18 170364
9 173158
23 1703685
24 170366
Z7 170367
28 170368
29 170369
30 170370
31 170371
a2 170388
33 142881
34 170390
36 170381
38 170382
a7 180792
36 150793
39 150809
40 170303
41 170394
42 170395
43 170396
4 150797
45 170397
44 170398
a7 1703889
48 170400
46 178156
50 170402
51 170403
52 170404
53 170405
54 170408
85 142877
58 142978
57 150798
58 170447

59 170408

TRACTOR- -MODEL NO. 8172772560
TRANSAYLE HYDRG GEAR - - MODEL NUMBER 221-0810

DESCRIPTION

Main Housing, Assembly

Side Housing, Assembly

Center Section, Assembly
Swashplata, Trunion Machined
Blocl - Assembly

Sealant

Hex Flange Screw 1/4-20 3 1.25
Siud, 51624 Hex Double End
Shaft, Input

Hing - Retaining

Spacer

Fing - Retaining

Seal, Lip .67 X 1.58 X 276

Ball Brg 17MM 1D X 40MM OD X 12MM
Hex Flange Head Screw 5/16-24 X Q.75
Lip Seal 1B X 32 X7

&rm, Control

Bearing, 30X82X13 Thrust

Checlt Plug Assembly, Washar
Shaft, Motort

Gear - Pinion, 13T

10THBT GEAR

Gear, 10T Jackshaft

80T Buli Gear

Slieeve Boaring .75 X 1.575 X 625
Sleave Bearing

(Outboard). 78X1.750X.625
Washer, 3/4 1D X 1-1/2 0D ¥ 13 THIK
Lip Seal Axle Seal

Shaft, Axle .75 X 11.39 (ey, RH.}
Shaft, Axde .75 X 16.89 (Key, L.H.)
Witer Gear (SPLINED)

Miter Gear 15T (0.5 ID)

Shaft

Hing, Spiral Fetaining

Pin, Jeckshaft

Magnet, Riing

Spring, Bypass

Hydro mig Scraw 3/8-24 X 2.5 Long
Flilter

Base, Filter

Acturtor, Bypass

Fod, Bypass Acluator

Arm, Bypass

Retaining Ring 250 External
Seal, Lip .741 X .250 X 250 7C
Flat Washer, 5/81D X 1.0 0D X .05 THK
Hetaining Ring

Bearing, Center Block

Spring - Helical Compression
Washer

20W-50 OlL72.8 oz

Brake Yoke

Fotor, Brake

128
900

PART
RO,

1426883
142882
142887
170410

142892
170411
170412
170413
178157
170415
1704186
170417
170418
142884
170419
170420
170421
170422
142569
142980
150778

170422
170424
61168
170425
170426
173160
170429
170430
170431
170432
170433

170434
170435
170437
170438
170439
178159
170441
170442
178160
170444
170445
1768417
170447
173165
170061

DESCRIPTION

Braks Puck

Puck Plate

Brake Actuating Pin

HFHCS 1/4.2032 Wikalch, Spacial
Flange

Bolt, 1/4-20 X 1 WiFaich

Spacer

Spring, Brake Arm Bias

5. HD. BOLT 5/16-24-Ribbed
Arm, Brake

Siotted Hex Nut 5/18-24

Cotier Pin 3/32 X 3/4
Comprassion Spring Brake Andi-Drag
Washer, HT 5 LD. X1 0.0 X 032
Flat - Washer 11/32 LD X 758 0.0,
Oil Seal 625 X 1.0X .25

Check Plug Assembly, .027, Washer
Stud, 5/16-24 Friction Pack

Puck, .330 X 1.50 X .0875

Spring, Helict Comp

Spacer

Hex Lock MNut 5/16-24 URJF(Mylon
Insert)

Wedge, Friction Pack

Clip, Washer 316X1.500.1046 (Plated)
Pin, Standard Headisss

Fitting, 5/16 Sae 5/32 Tube

Hose, Expansion Tank

Cap, Vent

Bolt, Seif Tapping 10-32 X 1/2
Puck, Inner Wedge

Spring Clip - Housing Thirust
Deflector

Washer, Motorshaft

7HD T (50DYX 030THK

Plug, Sae 46

C-ring 07 x 301 LD,

Bracket, Support Expansion Tank
Slilicon Sponge

Fan

Pulley

Hex Lock WNut 1/2-20

Washer Believille

Brackat Belt Keeper

Center Section-Filter-Bypass Assembly
Filter Assembly

Fan - Pulisy Service Aassembly
Seal - O-ring Kit

Kit, Expansion Tank

Transapde, complete

KOTE: All component dimensions given in
U.S irches 1 inch = 25.4 mwn



REPAIR PARTS
TRACTOR- -MODEL NO. 917.277260
BRIGGS & STRATON ENGINE - - MODEL NUMBER 31C707, TYPE NUMBER 0240-E1

&
1263 A

A 20 mv@
= % = @

BA4Z
524 & ©

] 1019 LAREL KIT ||

01058 OWRER'S MANUAL ¢




HREPAIR PARTS

BRIGGS & STRATON ENGINE - - MODEL NUMBER 31C707, TYPE NUMBER 0240-E

TRACTOR- -MODEL NO. 917.277260

1085 VALVE GASKET SET

Q)

23

847 ipe




TRACTOR- -MODEL NO. 917.277260
BRIGES & STRATON ERGINE - - MODEL NUMBER 31C707, TYPE NUMBER 0240-E1

431§ 121 CARBURETOR OVERHAUL XIT
31 287 &)

276 &3
6342 1“%@

m"’@ 1265A©

24




REPAIR PARTS
TRACTOR- -MODEL NO. 817.277260
BEIGGS & STRATON ENGINE - - MODEL NUMBER 37 C707, TYPE NUMBER 0240-E1

305

728 B

897 ¢

3014 L

5444 {

WOTE: For Replacement Starter koo, |
See Reference 308. |




TRACTOR- -MODEL NO. 817.277260
BRIGGS & STRATON ENGINE - - MODEL NUMBER 31C707, TYPE NUMBER 0240-E1

KEY PART KEY PART
WO, MO DESCRIPTION HO. KO DESCHIPTION
1 597174 Cylindsr Assambly 118 697482 Jet-Main (High Alttude)
2 399265 Kit-Bushing/Seal (Magneio Sids) 121 887241 Kit-Carburstor Overhaul
3 391086 » Seab-Ol (Magneto Side) 125 687190 Carburetor
4 897106 Sump-Engine 127 695008 Flug-Welch
5] 8508147 Hear-Cylinder 130 521750 Valve-Throttle
7 £82410 =+ Gasket-Cylinder Head 131 484378 Kit-Throtile Shaft
g 687102 s Gasket-Breather 133 48438t Float-Carburstor
10 897157 Screw (Breather Assambly) 137 281165 &% Gasket-Float Bowl
11 897113 Tube-Breather 41 485087 Kit-Chole Shaft {(Manual Choke)
i2 857110 « Gasket-Crankeass i41A 485831 Kit-Cholie Shaft (Choke A Maiic
13 680360 Screw (Cylinder Head) 142 697140  © Nozzle-Caerburstor
15 £00948 Flug-Oit Drain 148 621630 Hoy-Timing
i6 897127 Crankshalt 186 682317 Conneclor-Hose
20 680947 = Seab-Cil (PTO Side) 187 691050 Line-Fusi (Cut to Heguired Length)
22 882125 Sorew (Crankcase Cover/Sump) 188 £91683 Serews (Control Bracket)
2 693557 Flywhes! . 192 891986 Adjuster-Focker Arm
24 222698 Key-Flywhes! 202 691841 Link-Mechanicel Governor
25 97159 Piston Assembly (Standard) 209 692208 Spring-Governor

687160 Piston Assembly (010" Oversize)} 222 694042 Bracket-Control

ag7162 Plston Assembly (0207 Oversize) 227 591374 Lever-Governor Control

697163 Fiston Assembly {0307 Ovarsize) 231 691636 Serew {Chole Valve)
26 897164 Hing Set (Standard) 232 691842 Spring-Govarnor

897165 fing Set (010" Oversize) 238 891843 Cap-Velve

697171 Ring Set (.0207 Oversize) 240 324358 Filier-Fuel

897172 Ring Set (030" Cvarsize) 265 691024 Clamp-Casing
27 697100 Lock-Pigton Pin 267 6256134 Screw (Casing Clamp)
28 887088 Pin-Plston 276 692255 @i Washer-Sealing
29 697126 Fod-Connecting (Standasd) 304 698402 Housing-Blowes
32 892852 Screw (Connacting Fod) 308 8OUTI02 Seraw (Biowsr Housing)
a3 485856 Valve-Exhaust 30BA 697103 Serew (Blower Housing)
34 498857 Valve-Intake 306 897107 Shigld-Cylindsr
35 691279 Spring-Valve (intake) 307 691003 Serew (Cylinder Shisld)
as 691272 Spring-Valve {(Exhaust) 3089 693551 fMotor-Starter
a7 697352 Guard-Flywheel B09A - e Motor-Starter (For Replacement Starter
40 891752 Fletainer-Valve Motor, See Relerence 308)
43 601968 Slinger-Governor/O# 310 sD0223 Bolt {Starter Motor)
45 650564 Tappei-Valve 311 497608 Brush Set
46 697887 Cemshaft 311A 385538 Brush Set
48 697761 Shert Block (31C707-0240-E2 Heplace- 333 482341 Armature-Magneto

ment 334 651081 Screw {Magnsto Armature)
Engine-art not availabie} 337 691043 Plug-Spark

50 690183 Manifold-Intake a58 6871 Gashet Set-Engine
51 592137+ Gasket-intake 383 19203 Flywhieel Puller
53 690227 Stud (Carburetor) Jg3 89838 Wrench-Spark Plug
54 691148 Screw (intake Manifold} 404 5916891 Washer (Governor Crank)
73 897384 Screen-Rotating 431 897122 Elbow-intake
74 897987 Borew (Rotating Screen) APM Settings: Low Speed: 1800-2100
75 690582 Washer (Flywheel) High Speed: 3000-3200
78 691008 Serew (Flywheel Guard)
93 690602 & Bushing-Throttle Shaft = Inciuded in Engine Gashet Sei, Kay. No. 358
g4 488030 Kii-idls Mbdure %] included in Carburstor Overhaul Ki, Key. No. 121
95 691636 Screw {Throtile Valve) b4 included in Carburetor Gasket Set, Key. No. 977
224 AQBR00 Kit-ldle Spoad + included in Vaive Gaskst Set, Key. No. 1065
104 890525 & Pin-Float Hinge
105 231855 O Valve-Float Neadie NOTE: Al component dimensions given in U.B. inches 1 inch
106 680577 @ Seat-inlet = 25.4 mm
108 680464 Valve-Choke {(Manual Choke)

108A 692344 Valve-Choke {Choke A Matic)
117 694352 2 Jet-Main (Standard)

286



REPAIR PARTS
TRACTOR- -MODEL NG. 917.277260
BRIGGS & STRATON ENGINE - - MODEL NUMBER 31C707, TYPE NUMBER 0240-E1

KEY PART KEY PART

M. . BESCRIFTION O, R DESCRIPTION

445 ©SOBOES Filier-Air Claaner Cartridge 876 495877 Hit-Pinion Spring

a2 681261 Washer {Starter Cable) §77 3834586 Wire-ConnactorfAliernator
474 896459 Alternator 596 691641 Pin-Drive Retalner

503 691532 Strap-Starter 914 680880 Serew (Rocker Covar)

505 891251 fut {Governor Control Lever) 947 694393 Solenoid-Fust

510 683609 Drvive-Slarter 850 691657 Screw (Float Bowl)

5104 487605 Orive-Starter 967 897015 Fitter-Pre Cleansr

513 682024 Clutch-Drive 958 688408 Cover-Air Cleaner

523 GE7088 Dipstick §75 495833 Bowl-Float

524 821032 « Seai-Dipstick Tube 977  goMg2 Gasket Sst-Carburstor

525 BT84 Tubes-Dipsticic 957 691326 @ Seal-Throtile Shafl

544 52004 Starier-Armature 1005 697858 Far-Flywhas!

5447 380837 Starter-Arrnature 1019 697143 Kit-Label

852  BET144 Bushing-Governor Crank 1022 272475 -+ Gasket-Rocker Gover

558 587561 Screw (Remote Choke Stop) 1023 692442 Cover-Rocker Ard

5504 BR3B75 Serew (Remote Choke Stop) 1026 692003 Fod-Push (Intake}

582 691119 Baolt (Governor Control Lever) 592011 Rod-Push (Exhausl)

579 891028 Nut (Starter Cable) 1028 691751 Arm-Focker

584 87112 Cover-Breather Passage 1034 580822 Guide-Push Fod

801 o5162 Clamp-Hose 1038 BYS700 Label-Emission

G614 6891620 Fin-Cofter 1040 698368 Plate-Trim

§i6  ©82012 Crank-Governor 1044 691658 Serew (Flywhesl)

ai7 692138 @ e Seal-O Ring (Intake Manifold) 1061 601265 Ring-Fetaining

834 680801 @ Spring/Seal Assembly (Manual Choke] 1058 275038 Owner's Manual

G344 600802 O Spring/Seal Assembly (Choke A Matic) 1058 638516 Hi-Sorew/Washer

635 691908 Boot-Spaik Plug 1070 680372 Screw (Fiywheel Fan)

643 698401 Retainer-Alr Fliter 1083 691620 Nut {Starter Terminal)

gh4 690856 Mut {Carburetor) 10834 690958 Mut {Starter Terminal)

691 682407 « Saal-Governor Shaft 1080 691298 Fetainer-Brush

697 590372 Serew (Drive Cap) 1091 891333 Cap-Limiter

7i8 580058 Pin-Locating 1095 680190 Gasket Set-Valve

7285 691224 Clip-Wire 1119 691183 Sorew (Aliemator)

741 697128 Gear-Timing 1263 697124 Fieed-Breather

787 697607 Uink-Counterwelght 1264 687104 Screw {Breather Reed)

758  6G9713¢ ° Counterwsight 1265 897125 Support-Blower Housing
786 697382 Pin-Counterweight 1266 691917  +F Seal-O Ring (Intake Elbow)
783 893713 Gisar-Pinion 12664 G723 @ SeakO Ring (Intake Elbow)
7834 693059 Gear-FPinlon 1267 897575 {_aich-Blower Housing

788 898329 Harnass-Wiring 1270 697156 Plug-AVS Counterweight

79T 8931687 Mut {Brush Hetainer) 1279 690860 Serew (Blower Mousing Support)
801 691283 Cap-Drive RPM Setlings: Low Speed: 1800-2100

aniA 394856 Cap-Diive High Speed: 3000-3200

802 691286 Cap-End

a02A 395837 Cap-End " included In Engine Gasket Set, Key. No. 3568
03 893757 Housing-Starter & included in Carburetor Overhaul Kit, Key. No. 121
803A 398158 Housing-Slarter i included in Cerburetor Gaskst Set, Key. No. 877
as0 691085 Stud (Pocker Arm) 4 inciuded in Valve Gasket Set, ey, No. 1095
842  B91031 = Seak( Ring (Dipstick Tube)

847 697611 Uipstick/Tube Assembly HOTE: All component dimensions given in U.S. inches 1 inch
851 592424 Terminal-Spark Plug = 25.4 mm

868 690968 <+ SeakValve

27



